
 

 

 

 

 

 

 

City of Davis 

 

Request for Proposals 

for  

Laboratory Services for Wastewater and Pretreatment 

 

 

 

Proposal Submittal Deadline: May 4, 2017 

 

 

 

 

 

Contact Person: 

 

Aubrey Livingston  

Environmental Lab Supervisor 

Public Works Department 

1717 Fifth Street 

Davis, CA 95616 

ALivingston@cityofdavis.org 

 
 
 



City of Davis 
Request for Proposals – Laboratory Service for Wastewater and Pretreatment 
 

Page 2 of 48 

INTRODUCTION 
 
The City of Davis (City) wishes to enter into a laboratory services agreement for the analysis of 
wastewater and other matrices. The initial contract will be for a period of one year from the date 
the standard agreement is signed. The contract may be extended annually but no more than 
four (4) extensions may be agreed to for a total contract time of five (5) years.   

The City is seeking to receive proposals from qualified laboratories capable of providing 
laboratory analysis utilizing a wide range of methodologies within 40 CFR Part 136 Guidelines.  
Analytical capability includes but is not limited to: inorganic, organic and microbiology. 

BACKGROUND 
 
The City of Davis owns and operates a Wastewater Treatment Plant, currently discharging 
pursuant to Order No. R5-2010-0097 and Order No. R5-2010-0098 under National Pollution 
Discharge Elimination System (NPDES) Permit No, CA0079049.  The existing treatment system 
design capacity is 7.5 million gallons per day (mgd) based on average dry weather flow and 
consists of the following: 
 

For Discharge Point 001 – the treatment train consists of screening, aerated grit 
removal, primary sedimentation, activated sludge, secondary clarifiers, chlorination and 
dechlorination.  
 
For Discharge Point 002 – the treatment consists of the same treatment as Discharge 
001 in addition to a series of constructed wetland pond tracts. All the wetland tracts have 
recirculation capability.  A stormwater lagoon in the wetlands is used in the winter 
months for treatment of stormwater runoff from the City’s core area and north and west 
sectors. Stormwater can be added to the wastewater tracts prior to discharge at 002. 
 
Biosolids are anaerobically digested, dewatered on-site by screw press and dry biosolids 
are stored and disposed off-site.   

 

Figure 1 - Plant Process Schematic, Wastewater facilities: City of Davis, California 



City of Davis 
Request for Proposals – Laboratory Service for Wastewater and Pretreatment 
 

Page 3 of 48 

The City is requesting laboratories to submit qualifications for a wide range of analytical testing 
for various matrices such as: water, wastewater, wet sludge, and soil samples, etc. 

 

ANALYSES 
 
Laboratory tests required are listed in Table 1 (Attachment C).  Table 1 includes parameters 
based on current NPDES permit requirements for both wastewater and pretreatment monitoring 
programs.  However, due to changing regulations and testing needs, the City reserves the right 
to add or subtract analytical testing and sample volume at any time.  Pricing will be negotiated if 
and when additional testing is needed but not listed in Table 1.  Annual sample volumes are 
estimates only and may increase or decrease based on additional sampling events for special 
studies or process monitoring purposes. 

SCOPE OF WORK 
 
GENERAL SPECIFICATIONS 

A. The Laboratory 
The laboratory must be ELAP or Oregon ELAP (ORELAP in lieu of NELAP) certified.  
The proposal must include the EPA lab code, ELAP/ORELAP certificate number and 
expiration date.  In addition, all analytical methods performed by each laboratory, and its 
subcontractors, shall be in accordance with 40 CFR, Part 136.  

B. Management of Services and Expertise 
The laboratory selected shall designate an experienced project manager to this project; 
such that all services called for in this RFP will be performed under the direction of this 
project manager.  The project manager shall also serve as the key contact person for the 
City and its designee. 

Please include in your proposal information on the laboratory’s knowledge and expertise 
regarding current and upcoming regulations, and information on the laboratory’s plans 
and capabilities to ensure regulatory compliance including QA/QC, sample analysis, 
reporting, and data storage.  

The identification and utilization of specific key personnel through the life of the project 
are important factors in the City's consideration and selection process.  Key personnel 
are defined as: the laboratory director, quality control manager and project manager. 
The City must be notified of any changes in identified key personnel after the award of 
the agreement, and provided with resumes prior to implementation of the change. 

C. Sample Containers, Custody and Transfer  
The contracted laboratory shall provide sample containers at no cost to the City, 
sampling instructions, and safety precautions.  Sampling instructions shall include 
precautions for proper sampling techniques such as method specified de-chlorination, 
interference awareness, special preservatives, clean hands/dirty hands, etc.   
 
The City may provide sample containers due to time or project constraints.  Extra 
sampling containers shall be delivered and kept in supply at the City laboratory in the 
event immediate sampling is required.  A minimum “stock on hand” shall be kept by the 
City.  When supplies are requested, stock sample bottles, vials or other containers shall 
be sent to the City to meet the sampling needs. 



City of Davis 
Request for Proposals – Laboratory Service for Wastewater and Pretreatment 
 

Page 4 of 48 

 
Samples collected by City personnel will be stored and secured at the City of Davis 
Wastewater Treatment Plant (WWTP) laboratory, located at 45400 County Road 28H, 
Davis until release to the analytical laboratory.  City personnel will complete chain of 
custody documentation.   
 
The City will require the laboratory to provide a courier for transfer of samples from 
Davis to the laboratory.  The courier will ensure the integrity of the samples and observe 
proper preservation requirements (e.g., temperature) during transport.  The laboratory’s 
courier service must be available from 8:00 AM to 3:00 PM, Monday through Friday, and 
be able to respond with twenty-four (24) hour prior notice.  This service shall be provided  
at no extra cost.   
 
In the event of an emergency or unscheduled necessary sampling, use of a national 
parcel service is acceptable provided that the contract lab supplies adequate shipping 
components (i.e. coolers and ice) and shipping labels.  The City will pay for shipment of 
the samples to the laboratory.  The laboratory shall return sample coolers and blue ice, 
and is responsible for shipping costs associated with returning these items to the City. 
 

D. Sample Storage and Disposal 

The City requires that samples be stored for a minimum of sixty (60) calendar days after 
the postmarked date of the final analytical report (or longer if required by State or EPA), 
and then disposed of by the laboratory at no extra cost.  Samples are subject to chain-
of-custody procedures until final disposal.  If the City wishes to have samples returned, 
special requests will be made for those specific samples.  This service shall be provided 
at no extra cost. 
 

E. Holding Times for Samples 

Analytical holding times will begin at the time of sample collection.  The collection time 
for grab sample and the start time for composite sample will be noted on the chain-of-
custody forms.  All analyses must be completed within hold times required under 40 
CFR Part 126.   
 
The City will not pay for analyses performed outside of required hold times due to 
laboratory error but may request the results be reported within the required turnaround 
time.  In addition, if hold times are not met due to Laboratory error, results from the re-
sampling efforts by the City will be expedited at no extra charge to the City in order to 